

TEST REPORT

Report No.: CCI220900243EN

Report Date: Sep. 23, 2022

Page 5 of 7

2.2. Phthalates - CPSIA &16CFR1307

Test Method: With reference to CPSC-CH-C1001-09.4, was analyzed by Gas Chromatography-Mass Spectrometry (GC-MS).

Substances	CAS No.	RL (%)	Limit (%)	Test Result (%)
				1+2+3
Di-2-ethylhexyl phthalate (DEHP)	117-81-7	0.0020	0.1	N.D.
Dibutyl phthalate (DBP)	84-74-2	0.0020	0.1	N.D.
Butyl benzyl phthalate (BBP)	85-68-7	0.0020	0.1	N.D.
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	0.0040	0.1	N.D.
Diisobutyl phthalate(DIBP)	84-69-5	0.0020	0.1	N.D.
Diamyl phthalate (DPENP)	131-18-0	0.0020	0.1	N.D.
Di-n-Hexyl phthalate (DHEXP)	84-75-3	0.0020	0.1	N.D.
Dicyclohexyl phthalate (DCHP)	84-61-7	0.0020	0.1	N.D.
Conclusion				PASS

- Note:**
1. % = percentage by weight, 0.1% = 1000mg/kg = 1000ppm.
 2. N.D. = Not Detected (< RL).
 3. RL = Reporting Limit.

3.1. Total Cadmium content - CSPA

Test Method:

Metal - With reference to CPSC-CH-E1001-08.3

Nonmetal - With reference to CPSC-CH-E1002-08.3

Surface coating - With reference to CPSC-CH-E1003-09.1, was analyzed by Atomic Absorption Spectrometer (AAS) or Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES).

Material No.	RL (mg/kg)	Limit (mg/kg)	Test Result (mg/kg)	Conclusion
1+2+3	2	40	N.D.	PASS

- Note:**
1. mg/kg = Milligram per kilogram (ppm).
 2. N.D. = Not Detected (< RL).
 3. RL = Reporting Limit.



TEST REPORT

Report No.: CCI220900243EN

Report Date: Sep. 23, 2022

Page 6 of 7

3.2. Phthalates- CSPA

Test Method: With reference to CPSC-CH-C1001-09.4, was analyzed by Gas Chromatography-Mass Spectrometry (GC-MS).

Substances	CAS No.	RL (%)	Limit (%)	Test Result (%)
				1+2+3
Di-2-ethylhexyl phthalate (DEHP)	117-81-7	0.0020	0.1	N.D.
Dibutyl phthalate (DBP)	84-74-2	0.0020	0.1	N.D.
Butyl benzyl phthalate (BBP)	85-68-7	0.0020	0.1	N.D.
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	0.0040	0.1	N.D.
Diisodecyl phthalate (DIDP)	68515-49-1 26761-40-0	0.0020	0.1	N.D.
Di-n-octyl phthalate (DNOP)	117-84-0	0.0020	0.1	N.D.
Conclusion				PASS

- Note:**
1. % = percentage by weight, 0.1% = 1000mg/kg = 1000ppm.
 2. N.D. = Not Detected (< RL).
 3. RL = Reporting Limit.

Test Material(s) List

Material No.	Description	Location
1	Black plastic	Adjustment buckle
2	Dark blue plastic	Zipper teeth (dark blue version)
3	Dark grey plastic	Zipper teeth (dark grey version)



TEST REPORT

Report No.: CCI220900243EN

Report Date: Sep. 23, 2022

Page 7 of 7

Photo Appendix



★★★★★End of Report★★★★★